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Annex for BT

FCCID: 2ASC7FX6X00

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2503262194-WF01

1.1.1 OBW

X Frequenc Packet 99% Occupied Bandwidth (MHz) .

Mode Type (MHz) Y Type ANT Result Limit Verdict
2402 DH5 1 0.865 / Pass

GFSK SISO 2441 DH5 1 0.862 / Pass
2480 DH5 1 0.869 / Pass

2402 2DH5 1 1.173 / Pass

Pi/4ADQPSK SISO 2441 2DH5 1 1.172 / Pass
2480 2DH5 1 1.173 / Pass

2402 3DH5 1 1.179 / Pass
8DPSK SISO 2441 3DH5 1 1.183 / Pass
2480 3DH5 1 1.183 / Pass

1.1.2 20dB BW

TX Frequency Packet 20dB Bandwidth (MHz) :

Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 0.959 / Pass
GFSK SISO 2441 DH5 1 0.956 / Pass
2480 DH5 1 0.955 / Pass
2402 2DH5 1 1.309 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.310 / Pass
2480 2DH5 1 1.289 / Pass
2402 3DH5 1 1.302 / Pass
8DPSK SISO 2441 3DH5 1 1.302 / Pass
2480 3DH5 1 1.305 / Pass
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Annex for BT
FCCID: 2ASC7FX6X00

1.2 Test Graph
1.2.1 OBW

Test Report No.: CTL2503262194-WF01
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FCCID: 2ASC7FX6X00

Test Report No.:

CTL2503262194-WFO01

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2ASC7FX6X00

Test Report No.:

CTL2503262194-WFO01

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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FCCID: 2ASC7FX6X00

Test Report No.:

CTL2503262194-WFO01

8DPSK_3DH5 LCH_2402MHz_Ant1_NTNV

Frequency (MHz)

Ant: Ant1
CENT: 2402 MHz
Sgﬂn: .6 MHz
RBW. 36 kHz
01 VBW. 110 kHz
Detector: Peak
rf/\f/‘\j (\II TrawTEpg: MAX Hold
\1 SweepPoint: 1001
-10 - 'l L‘/w\,\ SweepTime: 2 67 ms
Sweep: Continue
) 4
99% OBW=1.179 MH.
=20 & T \ I Maker: a
1. 2401 415 MHz
-17.59 dBm
22402 594 MHz
=30 l'\ -17.81 dBm
E
]
= -40
g WA
(]
— 50
\
¥
J’\"N\ A
60 4 T
=70
=80 4
— Trace
-80
2400.2 24038
Frequency (MHz)
8DPSK_3DH5 MCH_ 2441MHz_Ant1 NTNV
i Ant: Ant1
CENT: 2441 MHz
Sgﬂn: 3.6 MHz
RBW. 36 kHz
01 VBW. 110 kHz
Detector: Peak
M\/ TrawTEpg: MAX Hold
SweepPoint: 1001
=10 + W\r) ’U\Pl\‘\* SweepTime: 2.67 ms
Sweep: Continue
E b
—20 : 99% OBW/=1.183 MHz
1. 2440.412 MHz
-17.00 dBm
22441 595 MHz
— =30 -16.89 dBm
E \
S |
= -40 : : v“ll
o f 1/\»,.[’ /M
(]
— -50 w
&
0
60 4 | o
=70
=80 4
— Trace
-80
24392 24428

Page 7 / 52




Annex for BT Test Report No.: CTL2503262194-WF01

FCCID: 2ASC7FX6X00

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for BT

FCCID: 2ASC7FX6X00

1.2.2 20dB BW

Test Report No.:

CTL2503262194-WFO01

GFSK_DH5_LCH_2402MHz_Ant1_NTNV
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FCCID: 2ASC7FX6X00

Test Report No.:

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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Test Report No.: CTL2503262194-WF01

FCCID: 2ASC7FX6X00
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FCCID: 2ASC7FX6X00

Test Report No.: CTL2503262194-WF01
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FCCID: 2ASC7FX6X00

Test Report No.:

CTL2503262194-WFO01

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for BT Test Report No.: CTL2503262194-WF01
FCCID: 2ASC7FX6X00

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequency Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Type ANT1 Limit Verdict
2402 DH5 -1.29 <=30 Pass
GFSK SISO 2441 DH5 -0.31 <=30 Pass
2480 DH5 0.06 <=30 Pass
2402 2DH5 0.08 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 1.00 <=20.97 Pass
2480 2DH5 1.34 <=20.97 Pass
2402 3DH5 0.41 <=20.97 Pass
8DPSK SISO 2441 3DH5 1.35 <=20.97 Pass
2480 3DH5 1.66 <=20.97 Pass
Note1: Antenna Gain: Ant1: 2.75dBi;

Page 14 /52



Annex for BT
FCCID: 2ASC7FX6X00

2.2 Test Graph

2.2.1 Power

Test Report No.: CTL2503262194-WF01
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FCCID: 2ASC7FX6X00

Test Report No.:

CTL2503262194-WFO01
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Test Report No.: CTL2503262194-WF01

FCCID: 2ASC7FX6X00
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FCCID: 2ASC7FX6X00

Test Report No.:

CTL2503262194-WFO01

8DPSK_3DH5 LCH_2402MHz_Ant1_NTNV
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FCCID: 2ASC7FX6X00

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for BT

FCCID: 2ASC7FX6X00

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2503262194-WF01

3.1.1 Ant1
Ant1
Mode X Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 1.010 0.959 >=0.959 Pass
Pi/4ADQPSK SISO HOPP 2DH5 1.006 1.310 >=0.873 Pass
8DPSK SISO HOPP 3DH5 1.003 1.305 >=0.87 Pass

Page 20/ 52




Annex for BT
FCCID: 2ASC7FX6X00

3.2 Test Graph
3.2.1 Ant1

Test Report No.: CTL2503262194-WF01
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FCCID: 2ASC7FX6X00

Test Report No.: CTL2503262194-WF01
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4. Number of Hopping Frequencies
4.1 Test Result

4.1.1 HoppNum

Test Report No.: CTL2503262194-WF01

TX Frequency Packet Num of Hopping Frequencies .
Mode Type (MHz) Type ANT Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass

Page 23 /52




Annex for BT Test Report No.: CTL2503262194-WF01
FCCID: 2ASC7FX6X00

4.2 Test Graph

4.2.1 HoppNum
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FCCID: 2ASC7FX6X00

8DPSK_3DH5_HOPP_Ant1_NTNV
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FCCID: 2ASC7FX6X00

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency|Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DHA1 0.388 31.600 320 124.160 | <=400| Pass
GFSK |SISO| HOPP DH3 1.648 31.600 156 257.088 | <=400| Pass
DH5 2.892 31.600 113 326.796 | <=400 | Pass
2DH1 0.396 31.600 319 126.324 | <=400| Pass
Pi/4ADQPSK| SISO | HOPP | 2DH3 1.648 31.600 170 280.160 | <=400| Pass
2DH5 2.896 31.600 107 309.872 | <=400| Pass
3DH1 0.394 31.600 318 125.292 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.646 31.600 155 255.130 | <=400| Pass
3DH5 2.898 31.600 106 307.188 | <=400| Pass
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FCCID: 2ASC7FX6X00

5.2 Test Graph

5.2.1 Ant1
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FCCID: 2ASC7FX6X00
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FCCID: 2ASC7FX6X00
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FCCID: 2ASC7FX6X00
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FCCID: 2ASC7FX6X00
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FCCID: 2ASC7FX6X00
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FCCID: 2ASC7FX6X00
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FCCID: 2ASC7FX6X00
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FCCID: 2ASC7FX6X00
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2503262194-WF01

6.1.1 Ref
X Frequenc Packet Level of Reference
Mode Type MHz) Type ANT (dBm)
2402 DH5 1 -1.49
GFSK SISO 2441 DH5 1 -0.54
2480 DH5 1
2402 2DH5 1 -0.98
Pi/4ADQPSK SISO 2441 2DH5 1 -0.02
2480 2DH5 1
2402 3DH5 1 -1.11
8DPSK SISO 2441 3DH5 1 -0.15
2480 3DH5 1
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 -0.27 -20.27 Pass
2441 DH5 1 -0.27 -20.27 Pass
GFSK SISO 2480 DH5 1 -0.27 -20.27 Pass
-0.27 -20.27 Pass
HOPR L ! -0.27 -20.27 Pass
2402 2DH5 1 0.35 -19.65 Pass
2441 2DH5 1 0.35 -19.65 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 0.35 -19.65 Pass
0.35 -19.65 Pass
il 2DH5 ! 0.35 -19.65 Pass
2402 3DH5 1 0.26 -19.74 Pass
2441 3DH5 1 0.26 -19.74 Pass
8DPSK SISO 2480 3DH5 1 0.26 -19.74 Pass
0.26 -19.74 Pass
HOPP 3DH5 ! 0.26 -19.74 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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Test Report No.: CTL2503262194-WF01

FCCID: 2ASC7FX6X00

6.2 Test Graph

6.2.1 Ref
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FCCID: 2ASC7FX6X00

Test Report No.: CTL2503262194-WF01
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FCCID: 2ASC7FX6X00

Test Report No.: CTL2503262194-WF01
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FCCID: 2ASC7FX6X00

Test Report No.:

CTL2503262194-WFO01
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FCCID: 2ASC7FX6X00

Test Report No.:

CTL2503262194-WFO01
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6.2.2 CSE

Test Report No.:

CTL2503262194-WFO01
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Test Report No.: CTL2503262194-WF01
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Test Report No.:

CTL2503262194-WFO01
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Test Report No.: CTL2503262194-WF01
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